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1. & 5] A} (Client)
7] ¥ 9 (Name) @ 529244

ZF 2= (Address) @ A7 = 3 A ek 250284 15, 1025 (H4HE)
2122 %} (Date of Receipt) : 2017. 07. 26.

2. 184 AMS 4% (Use of Report) : IEC 60529¢] wt& IP 55 &1 &

3. A FE/EA/A R (Test Sample)
A ¥ 3 (Description) : A%
A 2F3] A} (Manufacturer) @ G522 4]
2 49 % (Model Name) : WR—02R
AZA S (Serial Number) @ —
7] Bl (Remark) : =

4. A ¥ 717t (Date of Test) : 20179 08€ 08Y ~ 2017y 08< 094
5. 187 4/%¥ (Test Standard/Method) : IEC 60529: 2001

6. N8 37 (Testing Environment)
2% (Temperature) : ( 38.1 +£ 2.0 ) T, % (Humidity) : (35 £ 2 ) % R.H.

7. N8Z23 (Test Results) : A (IPG7)

U] 31 (Note) @ 1. o] A& M= 527t A&7 Almel ok A @2 a}oly,
(The test resulis contained apply only to the test sample (s) supplied by the client)
2. 52 28] Abd £o) o] RAAAL) A Fe ARS BAS T 5 Aadch
(This test report shall not be reproduced in full or in part without approval of the KTL in advance.)

) o1 |8 AH(Tested by)

7)< #) 2] 2} (Technical Manager)
| 4 —
Affirmation 4 9 (Name): 2| 3% %éignalure) 2 4 (Name): ZJAZ

(=]

(Signature)
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(The above test report is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC—NRAL)

2017. 08. 16.
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Accredited by KOLAS, Republic of KOREA
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1. AlgAa
1.1 21813
B AFEE “IEC 60529: 20017 & 2 &3F
1.2 A|EAR
« S 1 EAIE
» THl : WR—02R
- F|F 27 100 mm % 41 mm

1.3 A E3A
. 2% T (38.1 £ 2.0) °C
- : (35 £ 2) % R.H.
. 7)ot : (100.2 = 2.0) kPa

1.4 #Z 3 A
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2. N¥=7A 9 A3
EASS IP Ag=z 2 3
2.1 FRAAERA
« AP FAER] T3 glolo] FAAE: 50 pm
o AP L FHFEFE E.%*ﬂ 9} 193 2+4: 75 pum
A1=Ra o W Ryg R ok 2 kg/m?
9% aH] 2 el 6 |2.2 FAANEHRE A
A did ne o A9 &7: ¢ 150 cm®
o AlE 2] WYESHH: —2.00 kPa(—200 mmH:0)
o Al®2 T7] F%1% 0.00 L/min
o AlE9 &3 v Aztd F7] FLE 0
e AFAZE 8 h
2.3 A EEA
— o o) Fzl AlFY 7 e A AL 9 1000 mm
21]2'—_1';3_!‘ o A 71 s o 2= &) .
o EZo] 7l Alg e ZHE =2 AA9 49 959 mm
NPT dTe 7 e Fe AEe] 25AH5.0 K oju): 2.0 K o8 Ay
1= o] HEo
e B N
2.4 FFAF UL
e AFAIZY: 30 min
3. AFE- #n) E2
2 ¥ # = 3] A+ 2 g ICP {15 Z2A QAR | A
LS| TESTO Testo 622 |ICP20140892| 2017. 05. 23 KTL
H o 7 2] o MITUTOYO CD—-20APX |ICP20160207| 2017. 05. 18 KTL
SR -
(82 A2 7)) DWYER RMA—13-SSV [ICP20150336| 2017. 05. 25 ETL
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